R

231001341606

Vi
VA % j:ﬁ -
Test Report
No: JQ-PD0439-QT2501001
oM B W 75 JE S IR - B RE AR
2 fr L ERFAFTM BB R A ]
x 7 ) R BR A R E
z £ B iU X EREHET M B R IR A A




THERFRE&EIERUSE R AF

A A 1
No:JQ-PD0439-QT2501001 Fo2mM WIW
= i 24 R 7 A IR e PR R A FAE Y5 6000mm X 600mm X 200mm
H
E/?;é’ﬁ — e 1 A3.5 B05
SREG | 3 LR T AR Mok TR BH BT & B IR -E B8 2R 07 L i A )
N
& W AR e 223600 BERHE | 18762223555
R | LR IR R Mo hE IRPH B TF & IR % 2 A7 L % A kA
j_, ey
A L s 4 223600 BLZAHE | 18762223555
A BLAL YL 757 5 ek TR AS A PR A =) ERRE TR QT2501001
. . HHE 1oa |4
_01- =
e H A 2025-01-26 fHAEAN = FREH S R
-

FERHE 10 FhRE R e ﬁg”%ﬁﬁ 2025-01-26
TR g e RS E HEE
= = 2000851 FESOR & AT LB [ .
R T % AL R ) o i okt | BRZ
Ao i) A ik B L T IR &K X R Al 37 5
Féi | A0 _ L
iy GB/T 15762-2020 (Z&EINS1RERLAR)
ik EEE| TR
e H 21 2025 4 01 A 27 H~20254F 02 A 27 H

PR, 756 GB/T 15762-2020 (A& M IREEHBLIN vé/ﬂ;@
T AR ER . ,._i;";-'jie‘a»f 2\
W | o 1 7 ’ 1
,'\'\“’l"i\:/"f._ i‘"; V,-;.\-‘,-\S%\ %
R HAp ég;@gﬁﬁ.:;ﬁﬁ'\,oz‘ B
& % _

e e %mg LR A Y E H %LA}\



CLHEEEEIERUERALF

A =1
No: JQ-PD0439-QT2501001 3t 9 m w2 M
e T safir HARBR s e
1 A Wiy B AREREH<] 0 =
2 RHmZE = AR <2 0 =
B R EE MPa FE=3.5 3.9 &
3
A MPa E/ME=3.0 3.5 A3. 5
Pas
4 TR kg/m <550 504 o
Tk 4 (H .
5 () (mm/m) <(0. 50 0.42 Z
. ‘{é‘:fébﬁ%ﬂg?ﬁ?ﬁﬁi o P
6 PR : e
§ ﬂ%)ﬁ%ﬁfﬁjﬁa@%‘i . o
7 SHEH (T W/ (mK) <0. 14 0.133 oy
K7 %7 e % R G, SSohmi<5|1.8, 1.9, 2.0
8 ] > Z
R REx kL E N MPa =1.0 12 #
PR AT A R o +5, -10 43, -3
o NEmE | ERE (FEA R ) 20mm) +3, -1
PEER | By AR - +5, -10 +2, -2
rFEEREE (FEAR ) 10mm) +2, -2
SEMPERE . 630
10 (E(?ijﬁgﬁ) N/ITI QCr. EBQE ﬂiﬂ:%
FEME T E
75 LAy g RS s =g
1 | AR TR HN101-3 LX004 | ~200°C
2 | BFFE ACS-30 JLOO1 0~30kg
3 | Beth SRR e CD-DR3030A JNOOL | 0.01~1W/ (m* KD
4 | R IEAL ~40FDS-500 %l KS005 5 EE R B ~-40°C
5 | ZEMNS IR R WDW-50 S7036 0~50kN
6 | il S B T sE AR AL WDW-100 GC001 0~ 100kN
Ko U6 IR 45 26

BJE 23+2°C; #BE 50+5%




